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o Company Name : CPSYSTEM

o Date of Recelpt : 2014 12 26
2. Equipment under Test

¢ Name of Product : CPSFIX (Connector)
o Model : TNC
o Serial No : -

3. Test Standards : [EC605292013 Degrees of protection provided by enclesures(IP Code)
4 Purpose of Test | Class approval
5. Test Period © 2014, 12, 26 ~ 2015 01, 02

6. Environment

o Temperature : (169 =+ 16) ° C , Relative Humidity : (50 + 7) % RH.

7. Test Result : Conformity (IP67)

The result shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test
Report cannot be reproduced, except in full

Tested by Technical Manager
Affirmation i
Name @ Su-yeon Choi Ml@ Name @ l[I-kwon KimZJ (Slgn\(atuﬁ

This test certificate is the accredited test results by Korea Laboratory
Accreditation Scheme which signed the ILAC-MRA

Date of issue : 2015 01, 09

Accredited by KOLAS, Republic of KOREA

The President of Korea Marine Equipment Research Institute m
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GENERAL

= MANUFACTURER Same as the Applicant
CPSYSTEM

Address

Company Name :
27-37. Jecnggwansanggok 1-gil Jeonggwan—myeon, Gijang—gun, Busan, Korea

= TEST SUMMARY
No. Test [tem Test Standard Result
[EC60529:2013 Degrees of protection
1 P67 . Conformity
provided by enclosures (IP Code)

2014,

01.
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1, TEST PROCEDURE
11 TEST EQUIPMENT
Description Manufacturer =~ Model Number  Serial No. Calibration Due
Sand and Dust ELEX
. & B ~ 2015 02 23
Chamber POLYTECH
+ SUS SCALE KAWASA 1500 mm C Type § = 2015 09 16
. Stop watch CASIO HS-80TW 903Q07R ~ 2017 08 29
. Immersion tank JOEUN = ~ =

12 TEST FOR INGRESS PROTECTION - IP6X -

e The test specimen was Installed in the manner stated by the manufacturer

e The object of the test is to draw Into the enclesure, by means of depression a
volume of air 80 times the volume of the sample enclosure tested without exceeding
the extraction rate of 60 volumes per hour.

e |[f with a maximum depression of 2 kPa, the extraction rate is less than 40 volumes
per hour, the test is continued until 80 volumes have been drawn through. or a

period of & h has elapsed

[P6X TEST
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13 TEST FOR INGRESS PROTECTION - IPX7 -
® The test is made by completely immersing the enclosure in water in its service
position as specified by the manufacture so that the following conditions are satisfied.
— The lowest point of enclosures with a height less than 850 mm is located 1 000
mm below the surface of the water
- The duration of the test is 30 min
e The water temperature does not differ from that of the equipment by more than 5 K

IPX7 TEST
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2, TEST RESULT

21 TEST FOR INGRESS PROTECTION - IP6X -
s The protection is satisfactory,

Picture of the test specimen overhaul after test

22 TEST FOR INGRESS PROTECTION - IPX7 —

e The protection is satisfactory

Picture of the test specimen overhaul after test
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